
www.raider.bg

Exploded view drawing RD-GBC23 
PARTS LIST RD-GBC23 

No. Description qty
1 engine assy 1
2 clutch drive 1
3 screw M6x30 5
4 screw M5x12 6
5 switch 1
6 single belt 1
7 hanger assy 1
8 nut M5 7
9 screw <5x20 1

10 Handle 1
11 screw M5x30 4
12 handle damper 1
13 pressing handle 1
14 oil bearing 15
15 hard axle 5
16 pipe 5
17 screw M5x25 10
18 aluminum connector 2
19 saw head assy 1
20 grass board fixing seat 1
21 hedge trimmer assy 1
22 gear box assy 1
23 screw M5x35 1
24 3T blade 1
25 spool 1
26 nut M5 5
27 screw ST4.2x14 3
28 small blade 1
29 grass board 1
30 grass board support 1




